
REF. NO. 

23 
24 
25 
26 

27 
28 
29 
30 

31 

32 

12 

I 

33 
34 

35 
36 

37 
38 

39 
4o 
4 I 

-
42 

43 
lJ4 
lJ'i 
46 

!J7 
48 

49 
50 

51 

PART 
NUMBER 

350 867 RI 
350 868 RI 
350 859 RI 
351 534 R2I 

ST 542 

351 539 RI 
350 866 RI 

350 865 R9I 
179 816 
103 320 

351 531 RI 
108 635 

350 857 R9I 

352 400 R9I 

351 532 RI 
350 848 RI 

350 849 RI 
350 850 RI 
351 533 RI 
350 852 RI 
350 853 RI 
350 854 RI 
350 855 RI 

350 841 RI 

350 842 RI 
350 843 RI 
350 8lJlj RI 
350 840 RI 

350 856 R9I 
70 119 D 

350 839 RI 
350 846 RI 
350 845 RI 
179 816 
103 320 

353 044 RI 

- 76 · -

CHASSIS 
DESCRIPTION SERIAL NUMBER 

NO. 
REQ'O 

GEAR SHIFTER MECHANISM AND TRANSMISSION- Continued 

GEAR, SLID I NG, FIRST AND REVERSE SPEED (13 TEETH) I 

GEAR, SLIDING, SECOND AND THIRD SPEED (17 AND 26 TEETH) I 

BUSHING, POWER TAKE-OFF SHAFT PILOT I 

SHAFT, TRANSMISSION SPLINE AND CLUTCH, w/BUSHJNG, 350 859 RI I 

BEARING, FRONT, TRANSMISSION SPLINE SHAFT ( IH-PC-125), I 
RING, LOCK, TRANSMISSION SPLINE SHAFT FRONT BEARING I 
GASKET, TRANSMISSION SPLINE SHAFT OIL SEAL I 

OIL SEAL, TRANSMISSION SPLINE SHAFT I 

SCREW, CAP, HEX-HO., 5/i6-J8NC X 3/4" 3 
WASHER, LOCK, 5/16" 3 

PINION, COUNTERSHAFT AND BEVEL ( JO TEETH) I 

PIN, COTTER, I /8 x J - I /ci" I 

BEARING, REAR, COUNTERSHAFT (HYATT No. A-1206-TS) 
(OPTIONAL WITH 352 400 R9J) I 

BEARING, REAR, COUNTERSHAFT (BOWER MA-1206-EL) (OPTIONAL WITH 350 857 R91) I 

SPACER, REVERSE SPEED GEAR AND COUNTERSHAFT BEARING I 
GEAR, REVERSE SPEED (35 TEETH) I 

SPACER, FIRST AND REVERSE SPEED GEAR I 

GEAR, FIRST SPEED (39 TEETH) .:1 
SPACER, FIRST AND SECOND SPEED GEAR I 
GEAR, SECOND ·sPEED (35 TEETH) I 

SPACER, SECOND AND THIRD SPEED GEAR I 
GEAR, THIRD SPEED (26 TEETH) I 

SPACER, TtJIRD SPEED GEAR AND COUNTERSHAFT BEARING I 

SHIM, COUNTERS HAFT BEARING RETAINER, FINE X 

SHIM, COUNTERSHAFT BEARING RETAINER, LIGHT X· 
SHIM, COUNTERS HAFT BEAR I NG RETA INER, MEDIUM I 

SHIM, COUNTERSHAFT BEARING RETAINER, HEAVY I 

RING, SEAL, COUNTERSHAFT BEARING RETAINER I 

BEARING, FRONT, COUNTERSHAFT (N,D. No. 43304-A) I 
NUT, COUNTERSHAFT I 
RETAINER, COUNTERSHAFT BEARING I. 
GASKET, COUNTERSHAFT BEARING RETAINER CAP I 
CAP, COUNTERSHAFT BEARING RETAINER I 

SCREW, CAP, HEX-HD,, 5/l6-J8NC x 3/4" 4 
WASHER, LOCK, 5/16" 4 

CLAMP, s HI FTER FORK (ORDER FORK, 353 270 RI OR 353 271 RI) 8525 TO. 13586 2 .. 
X - As REQUJ RED 




